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下列样品由客户提供及确认为： 

The following sample(s) was/were submitted and identified on behalf of the client as: 

客户信息 

Client 
information 

委托单位： 

Applicant: 

北京逸凡科技有限公司 

BEIJING EMBFAN TECH.LIMITED 

委托单位地址： 

Address: 

北京市昌平回龙观街道办事处南店村综合商业楼东侧 633 号 

ROOM 633 ZHONG TENG JIAN HUA BUSINESS BUILDING NO.64 JIAN 
CAI CITY ROAD HUI LONG GUAN TOWN CHANG PING DISTRICT 
BEIJING CITY 

 

样品信息 

Sample 
information 

样品描述： 

Sample 
Description: 

(A) 针织口罩：全涤，颜色为黑色带红色/白色印花 

(B)针织口罩：全涤，颜色为黑色带绿色/白色印花 

(A) Knitted mask: 100%polyester, in black with red/white print 
(B)Knitted mask: 100%polyester,in black with green/white print 

样品数量： 

The number of 
sample: 

10 

 

样品状态描述： 

Sample status description: 

正常 

Normal  

检验信息 

Test 
information 

检验类别： 

Test Type: 

委托送样检验 

Submitted (sample send by client) 

样品送达日期： 

Sample 
Receiving Date: 

2020-07-29 
检验周期： 

Test Period 
Date: 

2020-07-29~2020-08-04 

检验依据： 

Testing 
Accordance: 

FZ/T 73049-2014 针织口罩 

FZ/T 73049-2014 knitted mask 

 

检验结论 

Test 
conclusion 

本报告仅提供实测数据和单项判定， 详见检验结果汇总页。 

This report only provides the test results and individual judgment, conclusion please see follow 

page. 

备注 

Remark 

检测结果仅对来样负责。 

Test results are only responsible for sample. 

 

2015150662V 

中国认可 

国际互认 

检测 

TESTING 

CNAS L0604 
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通标标准技术服务(青岛) 

有限公司授权签字人签署 

Signed for and on behalf of                
SGS-CSTC Standards Technical          
Services (Qingdao) Co., Ltd.    

 
______________________ 

赵珊珊 (客户主任) 

Catherine Zhao (Account Executive) 
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样品照片 

The sample photo 
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检测结果及评判 

Test Results and Judgment 

FZ/T 73049-2014 检测项目 Test Items: 

序

号
No. 

检测项目及测试方法 

Test Item & Test method 

单位 

Unit 

技术要求 

Requirement 检测结果 

Test Result 

单项判定 

Judgmen
t 合格品 Pass Grade 

    
A 面料 

A fabric 
 

1. 

耐酸汗渍色牢度 

Color Fastness to Acid 
Perspiration 
(GB/T 3922-2013) 

级 

Grade 

变色 Color Change  ≥4 4-5 

符合 

Pass 

沾色 Staining  ≥4 

羊毛 wool      4-5 

聚酯纤维
polyester 

4-5 

耐碱汗渍色牢度 

Color Fastness to 
Alkaline Perspiration 
(GB/T 3922-2013) 

级 

Grade 

变色 Color Change  ≥4 4-5 

沾色 Staining  ≥4 

羊毛 wool      4-5 

聚酯纤维
polyester 

4-5 

2. 
耐水色牢度 

Color Fastness to Water 
(GB/T 5713-2013) 

级 

Grade 

变色 Color Change  ≥4 4-5 

符合 

Pass 沾色 Staining  ≥4 

羊毛 wool      4-5 

聚酯纤维
polyester 

4-5 

3. 

耐摩擦色牢度 

Color Fastness to 
Rubbing 
(GB/T 3920-2008) 

级 

Grade 

干摩 Dry  ≥4 4-5 
符合 

Pass 湿摩 Wet  ≥3-4 4-5 

4. 

耐皂洗色牢度 

Color Fastness to 
Washing 
(GB/T 3921-2008) 

A(1), 40℃ 

级 

Grade 

变色 Color Change  ≥4 4-5 

符合 

Pass 沾色 Staining  ≥4 

羊毛 wool      4-5 

聚酯纤维
polyester 

4-5 
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FZ/T 73049-2014 检测项目 Test Items: 

序

号
No. 

检测项目及测试方法 

Test Item & Test method 

单位 

Unit 

技术要求 

Requirement 
检测结果 

Test Result 

单项判定 

Judgmen
t 合格品 Pass Grade 

    
A 里料 

A lining  
 

1.  

甲醛含量 

Formaldehyde 
(GB/T 2912.1-2009) 

检出限 MDL =20mg/kg 

mg/kg A 类 Category A: ≤20 
未检出 

Not Detectable 

符合 

Pass  

2.  

pH 值 

pH Value 
(GB/T 7573-2009  

0.1mol/L 氯化钾溶液萃取

法 

0.1mol/L KCl extraction) 

- A 类 Category A: 4.0~7.5 6.7 
符合 

Pass  

 

FZ/T 73049-2014 检测项目 Test Items: 

序

号
No. 

检测项目及测试方法 

Test Item & Test method 

单位 

Unit 

技术要求 

Requirement 检测结果 

Test Result 

单项判定 

Judgmen
t 合格品 Pass Grade 

    
A 整体 

Overall  
 

1. 
异味 

Determination of Odour 
(GB 18401-2010, 6.7) 

- 
无 

Odourless 

无异味 

Odorless 

符合 

Pass  
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FZ/T 73049-2014 检测项目 Test Items: 

序

号
No. 

检测项目及测试方法 

Test Item & Test method 

单位 

Unit 

技术要求 

Requirement 检测结果 

Test Result 

单项判定 

Judgmen
t 合格品 Pass Grade 

    
B 面料 

B fabric 
 

1.  

耐皂洗色牢度 

Color Fastness to 
Washing 
(GB/T 3921-2008) 

A(1), 40℃ 

级 

Grade 

变色 Color Change  ≥4 4-5 

符合 

Pass 沾色 Staining  ≥4 

羊毛 wool      4-5 

聚酯纤维
polyester 

4-5 

2.  

可分解致癌芳香胺染料 

AZO 
(GB/T 17592-2011)  

检出低限 MDL =5mg/kg 

(见注解 1 See Note 1) 

mg/kg 

禁用 

Forbidden 

(致癌芳香胺限量值≤20mg/kg. 

The limit value of the Aromatic 
Amines ≤20mg/kg.) 

未检出 

Not Detectable 

符合 

Pass  

 

FZ/T 73049-2014 检测项目 Test Items: 

序

号
No. 

检测项目及测试方法 

Test Item & Test method 

单位 

Unit 

技术要求 

Requirement 
检测结果 

Test Result 

单项判定 

Judgmen
t 合格品 Pass Grade 

    
B-里料 

lining 
 

1. 

甲醛含量 

Formaldehyde 
(GB/T 2912.1-2009) 

检出限 MDL =20mg/kg 

mg/kg A 类 Category A: ≤20 
未检出 

Not Detectable 

符合 

Pass  

2. 

pH 值 

pH Value 
(GB/T 7573-2009  

0.1mol/L 氯化钾溶液萃取

法 

0.1mol/L KCl extraction) 

- A 类 Category A: 4.0~7.5 6.7 
符合 

Pass  

3.  
耐唾液色牢度 

Color Fastness to Saliva 
(GB/T 18886-2019) 

级 

Grade 

变色 Color Change  ≥4 4-5 

符合 

Pass 沾色 Staining  ≥4 
棉 cotton 4-5 

羊毛 wool      4-5 
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注解 1：按 GB18401-2010 《国家纺织产品基本安全技术规范》测定 24 个芳香胺： 

Note 1: GB 18401-2010 Chinese National General Safety Technical Code for Textile Products: Detection and 
Determination of Certain Listed Aromatic Amines Derived from Azo Colorants 
 

序号
No. 

芳香胺 

Amines  

化学文摘

号 CAS-

No 

序号
No. 

芳香胺 

Amines  

化学文摘号
CAS-No. 

1 
4-氨基联苯  

4-aminobiphenyl 
92-67-1 13 

3,3’-二甲基-4,4’-二氨基二苯甲

烷 

3,3'-dimethyl-4,4'-
diaminobiphenylmethane 

838-88-0 

2 
联苯胺  

benzidine 
92-87-5 14 

2-甲氧基-5-甲基苯胺 

p-cresidine 
120-71-8 

3 
4-氯-邻甲苯胺 

4-chloro-o-toluidine 
95-69-2 15 

4,4’-亚甲基-二-（2-氯苯胺） 

4,4'-methylene-bis-(2-chloro-
aniline) 

101-14-4 

4 
2-萘胺 

2-naphthylamine 
91-59-8 16 

4,4’-二氨基二苯醚 

4,4'-oxydianiline 
101-80-4 

5 
邻氨基偶氮甲苯 o-aminoazotoluene/ 

 o-aminoazotoluene 
97-56-3 17 

4,4’-二氨基二苯硫醚 

4,4'-thiodianiline 
139-65-1 

6 
5-硝基-邻甲苯胺 

5-nitro-o-toluidine 
99-55-8 18 

邻甲苯胺 

o-toluidine 
95-53-4 

7 
对氯苯胺 

p-chloroaniline 
106-47-8 19 

2,4-二氨基甲苯 

2,4-toluylenediamine 
95-80-7 

8 
2,4-二氨基苯甲醚 

2,4-diaminoanisole 
615-05-4 20 

2,4,5-三甲基苯胺 

2,4,5-trimethylaniline 
137-17-7 

9 
4,4’-二氨基二苯甲烷 

4,4'-diaminodiphenylmethane 
101-77-9 21 

邻氨基苯甲醚 

o-anisidine 
90-04-0 

10 
3,3’-二氯联苯胺 

3,3'-dichlorobenzidine 
91-94-1 22 

4-氨基偶氮苯 

4-aminoazobenzene 
60-09-3 

11 
3,3’-二甲氧基联苯胺 

3,3'-dimethoxybenzidine 
119-90-4 23 

2,4-二甲基苯胺 

2,4-xylidine 
95-68-1 

12 
3,3’-二甲基联苯胺 

3,3'-dimethylbenzidine 
119-93-7 24 

2,6-二甲基苯胺 

2,6-xylidine 
87-62-7 

 

此符合性声明仅基于本次实验室活动的实际值，未将本次实验室活动的结果不确定度影响计入。 

The statement of conformity in this test report is only based on measured values by the laboratory and does not 
take their uncertainties into consideration. 

 

***报告结束*** 

***End report*** 
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